H&S
Mfg. Co. Inc.

Parts Book
SUPER DUTY
HYDRAULIC

FORAGE BOX






INSTRUCTIONS FOR ORDERING PARTS

All service parts should be ordered through your authorized H & S dealer. They will be able to give

you faster service if you will provide them with the following

1. Model & Serial number is located in the front center of the box.

2. All reference to left or right apply to the Super Duty as viewed from the rear.

3. Parts should not be ordered from illustration only. Please order by complete part number.
4, If your dealer has to order parts - give shipping instructions:

VIA truck - large pieces (please specify local truck lines)

VIA United Parcel Service (include full address)

H&S MFG. CO. INC.

MARSHFIELD, WIS.

woo. no. NN
ser. ~o. NN
pescr. [

PLEASE RECORD NUMBERS FOR YOUR UNIT FOR QUICK REFERENCE

ABOUT IMPROVEMENTS

H&S IS CONTINUALLY STRIVING TO IMPROVE IT'S PRODUCTS

We must therefore, reserve the right to make improvements or changes whenever it becomes practical to do
so without incurring any obligation to make changes or additions to the equipment previously sold.

-37-



FIGURE 1
HOUSING COMPONENTS




=
m
=

<o e H-‘-.]O)U'ILCDI\J-—\i

AP W MLAAAwMMMAAAM&AAGAMAAAAAAAAAAA@
.<

FIGURE 1

HOUSING COMPONENTS
SIDES
PART # DESCRIPTION
S1 SPRING
S2 POLY SHIELD
S3 LEFT SIDE PANEL TOP
S4 LEFT SIDE PANEL
S5 LEFT EMERGENCY STOP PANEL
SD86 SLOT COVER
5D83 GREASE BLOCK (3-PORT)
SD148 GREASE BLOCK (4-PORT) 4TH BEATER ONLY
S9 RIGHT SIDE PANEL TOP
St1 RIGHT EMERGENCY STOP PANEL
SD4 RIGHT SIDE PANEL
S20 APRON SIDE SPACER
SDgg GEARBOXANGLE
SD82 GREASE LINE FITTING 90°
SD79 GREASE BLOCK
SD83 GREASE BLOCK (3-PORT) 4TH BEATER ONLY
547 GREASE LINE FITTING
SDB80 GREASE LINE (54-1/2")
SD81 GREASE LINE (40-1/4")
SD98 GREASE LINE (29")
SD109 GREASE LINE (14"
X195 PIN
X194 LATCH MOUNTING BRACKET
X182 RUBBER LATCH
YBHH08100 BOLT, 1/4" X 3/4" GR. 5
YBHHO08010 BOLT, 14" X 1"GR. 5
YBHH12135 BOLT, 3/8" X 3/4"GR. 5
YBHH12010 BOLT, 3/8" X 1"GR. 5
YBHH16010 BOLT, 172" X 1"GR. &
YBPUQOB005 PIPE U BOLT, 1/4"-20 X 3/4" PIPE, 1-1/4"ID, 2-1/4" IL,
1-1/4" THREAD
YWFLO8005 WASHER, FLAT, 1/4"USS
YWFL12005 WASHER, FLAT, 3/8"USS
YWLO08005 WASHER, LOCK, 1/4"
YWLO12005 WASHER, LOCK, 3/8"
YWLO16005 WASHER, LOCK, 1/2"
YNHX08005 HEX NUT, 1/4"-20
YNHX12005 HEX NUT, 3/8"-16
YNHX16005 HEX NUT, 1/2"
YNNY08005 HEX NUT, NYLON LOCKNUT, 1/4"-20

NOTE: * MEANS NOT SHOWN




FIGURE 2
HOUSING COMPONENTS

FRONT & BOTTOM




ITEM QTY
1 1
2 1
3 1
4 1
5 1
* 2
* 2
6 3
7 1
8 1
9 1
10 1
11 1
12 1
13 1
14 1
15 2
16 1
17 1
18 8
19 1
20 2
21 10
22 3
23 20
24 13
25 5
26 8
27 2
28 2
29 3
30 11
31 16
32 33
33 5
34 18
35 33
36 21
37 3

FIGURE 2
HOUSING COMPONENTS

FRONT & BOTTOM

PART #
S22

8370
CHM38
sD2

S8

ES14

ES15

57

SD5

SD6

SD7

SD8

SD10

519

SDM1

5306

PB74

SD12

SD13

$304
YPHRO02010
YBHHO08015
YBHHO08100
YBHH08025
YBHH10105
YBHH10010
YBCR12065
YBCR12015
YBTE08005
YSTMO8004

YWFLO8005
YWFL10005
YWLO08005
YWLO10005
YWLO12005
YNHX08005
YNHX 10005
YNHX12005
YNTLO8005

NOTE: * MEANS NOT SHOWN

DESCRIPTION

LEFT FRONT ANGLE
EMERGENCY STOP PANEL

PLUG STORAGE

FRONT MAIN PANEL
EMERGENCY STOP CABLE
THIMBLE

CABLE CLAMP

SPRING FOR EMERGENCY STOP
CROSS CONVEYOR FRONT HOLDOWN
CROSS APRON PAN

RETURN PAN

RETURN PAN END

RETURN PAN END ROD

LEFT RETURN PAN ANGLE
CROSS CONVEYOR BACK HOLDOWN
RUBBER SEAL

DRIVE SHAFT PANEL

TUB END

TUB EXTENSION

TIGHTENER WASHER

HAIR PIN, #21-07

BOLT, 1/4" X 1/2" GR. 5

BOLT, 1/4" X 3/4" GR. 5

BOLT, 1/4" X 1-1/2" GR. 5

BOLT, 65/16" X 3/4" GR. §

BOLT, 5/16" X 1" GR. &

CARR. BOLT, 3/8" X 3/4" GR. 5
CARR. BOLT, 3/8" X 1-1/2"GR. 5
TURNED EYE BOLT, 1/4" X 1" FULL THREAD
SLOTTED TRUSS HEAD ZINC MACHINE
SCREW, 1/4"-20 x 3/4"

WASHER, FLAT, 1/4" USS
WASHER, FLAT, 5/16" USS
WASHER, LOCK, 1/4"

WASHER, LOCK, 5/16"

WASHER, LOCK, 3/8"

HEX NUT, 1/4"-20

HEX NUT, 6/16"

HEX NUT, 3/8"-16

HEX NUT, TOP LOCK, 1/4"-20




FIGURE 3

BEATERS




i
m
=

(OOD'\I@U‘I-ISC.ON-Ab

N[’\)—\.—l_\.—\d._\AA—A—\.MNAAA@—L—\AN@@O’)O‘JG}G}O}@
-

PART #
F73
F16
F114
F115
F14
523
S24
5218
S26
5219
X58
G23B
831
SD14
X61
D39
526
530
SD15
SD16
SD17
SD18
S44
5D19
338V77
SD20
SD21
K101
SD77

FIGURE 3

BEATERS

DESCRIPTION

SNAP RING

LOCK COLLAR

BEARING FLANGE W/ZERK

BEARING (GREASABLE TYPE)

BEARING FLANGE

LEFT BEATER STUB SHAFT

RIGHT BEATER STUB SHAFT

3/8" SPACER

3RD BEATER SPROCKET 20 TOOTH

1/4" SPACER

ZND TO 3RD BEATER CHAIN (89 PITCHES X #50)
5/16" X 1-3/8" SQUARE KEY

15T TO 2ND BEATER CHAIN (98 PITCHES X #50)
BEATER DRIVE CHAIN (85 PITCHES X #60)

# 60 CONNECTOR LINK

# 50 CONNECTOR LINK

BEATER

ZND BEATER SPROCKET (30 TO 13 TOOTH)
1ST BEATER SPROCKET (20 TO 65 TOOTH)
BUSHING (2-1/4" OD X 2" D X 1.125")

WORM SHAFT SPROCKET (100-B-14)
WORM SHAFT BRACE

BUSHING (2" OD X 1-3/4" D X 1.125")

DRIVE SHAFT BRACE

# 100 CONNECTOR LINK

DRIVE CHAIN (#100 X 47 PITCH)

DRIVE SHAFT SPROCKET (100-C-26)
SPROCKET 17 TOOTH

TIGHTENER BAR




FIGURE 3

BEATERS




ITEM QTY PART #
29 2 8D77
30 1 R27
3 1 SD84
32 1 5D88
33 1 SD107
34 1 5D8g
35 1 G139
36 1 536
37 1 spD212
38 2 SD177
39 1 SDPIO7
40 17 YBHH12010
41 2 YBHH12035
42 1 YBHH16080
43 1 YBHMH16115
44 2 YBCR16015
45 2 YBCR16010
46 1 YBCR16045
47 1 YBTE12015
48 5 YWFL16005
49 2 YWFL24005
50 18 YWLO12005
51 2 YWLO16005
52 21 YNHX 12005
53 2 YNHX 16005
54 2 YNFG16005
55 2 YNNY 12005
56 1 YNRL16005
57 2 YNTL16005

FIGURE 3
BEATERS

DESCRIPTION

TIGHTENER BAR

SPRING

POLY TIGHTENER

TENSIONER SPACER

18T BEATER (5 CROSSES)
OUTPUT SHAFT (A110)

3/8" X 1-1/2" SQUARE KEY HARDENED
DRIVE SHAFT SPACER
TENSIONER SPACER

SPACER

OUTPUT SHAFT SPACER

BOLT, 3/8"X 1"GR. 5

BOLT, 3/8" X 1-1/4" GR. 5

BOLT, 1/2" X 2-1/2" GR. 5

BOLT, 1/2" X 3-1/2" GR. §

CARR. BOLT, 1/2" X 1-1/4" GR. 6
CARR. BOLT, 1/2"X 1-1/2" GR. 5
CARR. BOLT, 1/2" X 4" GR. 5
TURNED EYE BOLT, 3/8" X 2-1/2"
WASHER, FLAT, 1/2" USS
WASHER, FLAT, 3/4" USS
WASHER, LOCK, 3/8"

WASHER, LOCK, 1/2"

HEX NUT, 3/8"-16

HEX NUT, 1/2"

HEX NUT, FLANGED-LOCK, 1/2"-13
HEX NUT, NYLON LOCKNUT, 3/8"

HEX NUT, REVERSIBLE-SIDE LOCK, 1/2"-13

HEX NUT, TOP LOCK, 1/2"-13



FIGURE 4
APRON DRIVE




—
m
=

# O ¥ ¥ X X ¥ X

CQOQ‘-JOJO‘I-I!&ODI\)-—\‘

PART #
SD209
SD213
SD22
56N174
S51
550
553
S49
S67
552
546
S47
§233
554
11850
555

AAA_\.L.AANAA@_\LALA’S
-

FIGURE 4

APRON DRIVE

DESCRIPTION
3/8" X 2-3/8" SQUARE KEY (HARDENED)

APRON DRIVE SHAFT SPROCKET

DRIVE SHAFT

3/8" X 2" SQUARE KEY W/ROUND ENDS (HARDENED)
LEFT DRIVE SHAFT BRACKET

DRIVE SHAFT BUSHING (2" OD X 1-3/4" ID X 1.125")
CENTER BEARING BRAGKET

GREASE LINE (LONG)

GREASE LINE CLIP

RIGHT DRIVE SHAFT BRACKET

GREASE LINE BRACKET

GREASE LINE FITTING

667H PINTLE SLAT/ATTACHMENT LINKS

T-ROD SLAT W/ATTACHMENT LINKS

667H PINTLE ATTACHMENT LINK (R OR L)

T-ROD ATTACHMENT LINK (R OR L)

COMPLETE APRON FOR FRONT UNLOAD

557
5230
S58
S231
559
532
5422
5432

— ek o o eh =S =3

NOTE: * MEANS NOT SHOWN

T-ROD APRON 14'
667H PINTLE APRON 14
T-ROD APRON 16'
667H PINTLE APRON 16'
T-ROD APRON 18'
667H PINTLE APRON 18
T-ROD APROCN 20'
667H PINTLE APRON 20’



FIGURE 4
APRON DRIVE




FIGURE 4
APRON DRIVE

DESCRIPTION

SNAP RING (5100-300)

CLUTCH SPROCKET WASHER
BRONZE BUSHING (3-1/4"OD X 3"ID X 1/2")
DRIVE SHAFT SPROCKET (100-A-26)
FRONT CLUTCH DOG

LYNCH PIN

CLUTCH DOG

DRIVE SHAFT SPACER

GREASE LINE

IDLER SHAFT

RIGHT HAND REAR IDLER BRACKET
IDLER SPACER

IDLER SPROCKET

CENTER IDLER BRACKET

LEFT HAND REAR IDLER BRACKET
BOLT, 1/2" X 1-1/4"GR. 5

BOLT, 1/2" X 9-1/2" GR. 5

WASHER, LOCK, 1/2"

HEX NUT, 1/2"

COMPLETE APRON FOR FRONT & REAR UNLOAD

ITEM QTyY PART #
15 1 Sb202
16 1 SD203
17 1 5D204
18 1 5D23
19 1 SD205
20 1 PB190
21 1 PB191
22 4 S36
23 1 548
24 1 S63
25 1 565
26 4 561
27 4 560
28 1 564
29 1 562
30 6 YBHH16045
31 4 YBHH16190
32 12 YWLO16005
33 6 YNHX16005
* 1 S324
* 1 5325
* 1 S326

NOTE: * MEANS NOT SHOWN

667H PINTLE APRON 16
667H PINTLE APRON 18'
667H PINTLE APRON 20'



FIGURE 5
CROSS APRON DRIVE




=

a‘c.oooﬂcncn.p-wm—\lm
=

COW WOWLWMNMMMMNMMMMNNN = o3 & 03 08 o3 o8 o3 o3
R =200~ RWN22QOOOIHOo AWK

_\_XG)AO)AC}\J—\-AA—.L-—_\.A@AA—\AA.A_\.NA—\—\.AAQJNML&?I
I

FIGURE 5

CROSS APRON DRIVE
PART # DESCRIPTION
4C9 LOCK CCLLAR
4C7 BEARING FLANGE
4C8 BEARING
L10R24 8 TOOTH SPROCKET
5B10 1/4" X 1" WOODRUFF KEY
SD24 CROSS APRON DRIVE SHAFT
SD25 SPROCKET (60-B-24)
SD87 PRIMARY TIGHTENER BAR
ST36 SPRING
SDo1 CHAINTIGHTENER PRIMARY
12N42 15 TOOTH IDLER SPROCKET
SD26 #60 CHAIN X 161 PITCH
D39 # 60 CONNECTOR LINK
sb27 CROSS APRON DRIVE SPROCKET (60-B-26)
sD28 IDLER SPROCKET (60-C-16)
KO0 BEARING
K92 SNAPRING
SD210 APRON SPROCKET SPACER
YBHH12135 BOLT, 3/8" X 3/4" GR. 5
YBHH16045 BOLT, 1/2" X 1-1/4" GR. 5
YBHH16065 BOLT, 1/2" X 2" GR. 5
YSFS16025 FLAT HEAD SOCKET CAP SCREW, 1/2" X 2"
YSFS16035 FLAT HEAD SOCKET CAP SCREW, 1/2" X 2-1/4"
YBTE10015 TURNED EYE BOLT, 5/16" X 2-1/2"
YWFL10005 WASHER, FLAT, 5/16"USS
YWFL16005 WASHER, FLAT, 1/2" USS
YWLO12005 WASHER, LOCK, 3/8"
YWLO16005 WASHER, LOCK, 1/2"
YNHX12005 HEX NUT, 3/8"-16
YNHX16005 HEX NUT, 1/2"
YNNY 16005 HEX NUT, NYLON LOCKNUT, 1/2"
YNTL10005 HEX NUT, TOP LOCK, 5/16"-18
YNTJ16005 HEX NUT, TOP LOCK, JAM, 1/2"-13



FIGURE 6

EXTENSION




=

****Bgaazaazassammﬂmm#wma@

22
23

24
25
26
27
28
29
30

31
32
33
34
35
36
37
38

NGO~ OoN NMNMN DO I'\JNA—\—-\-—\M—\—\I\)-—-&A—\NMMM—\MMI\J—-\I\JAAAM’Q
=<

PART #
4C9
8D172
SD173
SD174
SD175
SD176
SD177
S247
5245
SD261
SD313
5D262
5D263
SD180
SD314
SD182
SD248
SD186
SD250
8D249
WM210
589
8D306
SD311
K121
SD312
YSKP08010

YBHH08015
YBHH08100
YBHH10105
YBHH16180
YBHH16030
YSFS16016
YSFS16030

YSTM08004
YWLO08005
YWLO10005
YNHX08005
YNHX10005
YNFGO08005
YNNY 16005
YNTL16005

NOTE: * MEANS NOT SHOWN

FIGURE 6

EXTENSION

DESCRIPTION

LOCK COLLAR

EXTENSION BACK PANEL
EXTENSION FRONT PANEL

PAN EXTENSION

CHAIN ROLLER HOLDOWN

RETURN PAN EXTENSION

SHELL SPACER

EXTENSION WASHER

CHAIN SLIDE

EXTENSION SHELL LONG
TIGHTENER

SNAP RING (Arcon IN208)

BEARING

8 TOOTH SPROCKET

APRON IDLER SHAFT

CHAIN SLIDE

CYLINDER MOUNT TOP

COVER

LIMIT SWITCH MOUNT

LIMIT SWITCH PAD

SPRING (RED)

CROSS CONVEYOR (123 LINKS)
CROSS CONVEYOR (31 LINKS)
CROSS CONVEYOR (889 W/ SD306)
CONNECTOR LINK

BEARING SHIELD

SET SCREW, SOCKET, KNURLED CUP PT, 1/4"-
20X 172"

BOLT, 1/4" X 1/2" GR. 5

BOLT, 1/4" X 3/4"GR. 5

BOLT, 5/16" X 3/4" GR. 5

BOLT, 1/2"X 7" GR. 5

BOLT, 1/2" X 1-1/2" GR. 5

FLAT HEAD SOCKET CAP SCREW, 1/2" X 1-1/4"
FLAT HEAD SOCKET CAP SCREW, 1/2" X 2-1/2"
SLOTTED TRUSS HEAD ZINC MACHINE
SCREW, 1/4"-20 x 3/4"

WASHER, LOCK, 1/4"

WASHER, LOCK, 5/16"

HEX NUT, 1/4"-20

HEX NUT, 5/16"

HEX NUT, FLANGED-LOCK, 1/4"

HEX NUT, NYLON LOCKNUT, 1/2"
HEX NUT, TOP LOCK, 1/2"-13




FIGURE 7
HYDRAULIC DRIVE




=

Scoco-qc)m.hwm—\rm
=

MMNMNMMNMNMNMNNN—S S 3 3 e ox = o
SN RARWUN=220DCO~NOONAWDN—=

A—\.AAA—L_\.—\-_\.AA—L_\.—\AANCQ_\-AAAANM._\.AE
=<

FIGURE 7

HYDRAULIC DRIVE
PART # DESCRIPTION
Wi141 NIPPLE NUT (5404-8-8)
SD194 HYDRAULIC HOSE 150"
5461 STRAIGHT CONNECTOR (6400-12-10)
5462 HYDRAULIC HOSE 3/4" X 44"
165V150 HYDRAULIC MOTOR
SD195 MOTOR MOUNT
5D196 MOTOR SPROCKET
SD197 FLOW CONTROL MOUNT
168V242 POINTER
335V71 SERVICE TEE (5602-12)
338V72 STREET ELBOW (5502-12-12)
33SV74 FLOW CONTROL
168V245 SPEED CONTROL MOTOR MOUNT
165V246 GEAR MOTOR
16SV141 HYDRAULIC HOSE 1/2" X 24"
SD198 MALE PIPE COUPLING (5404-12-6)
168V133 SELECTOR VALVE
SD199 EMERGENCY STOP VALVE MOUNT
T241 SPRING
5D200 LEVER
DWM205 MALE QUICK COUPLER
SD201 MOTOR SPROCKET SHAFT
DF18 CHECKVALVE
LW346 COUPLING (5000-8-8)
sD214 #60x 166 PITCH CHAIN
SD215 #60 CONNECTOR LINK
F14 BEARING FLANGE



FIGURE 7
HYDRAULIC DRIVE




QTY

FIGURE 7

NSOONNNSWDWNN - G160 == A 2oy 3 8N

HYDRAULIC DRIVE
PART # DESCRIPTION
F1156 BEARING (GREASABLE TYPE)
SD316 BEARING (FHS5206-20G)
F16 LOCK COLLAR
SD193 SAFETY TRIP BAR
23N284 SPRING
X79 S-HOOK
YBCR12010 CARR. BOLT, 3/8"X 1"GR. 5
YBHH08100 BOLT, 1/4" X 3/4" GR. 5
YBHH08055 BOLT, 1/4" X 2-1/2" GR. §
YBHH08114 BOLT, 1/4" X 4" GR. 5
YBHH10105 BOLT, 5/16" X 3/4" GR. 5
YBHH10097 BOLT, 5/16" X 3"GR. 5
YBHH12135 BOLT, 3/8" X 3/4" GR. 5
YBHH12010 BOLT, 3/8"X 1"GR. 5
YBHH12125 BOLT, 3/8" X 3" GR. § FULL THREAD
YBHH16030 BOLT, 1/2" X 1-1/2" GR. 5
YWFLO8005 WASHER, FLAT, 1/4" USS
YWFL10005 WASHER, FLAT, 5/16" USS
YWLO08005 WASHER, LOCK, 1/4"
YWLO10005 WASHER, LOCK, 5/16"
YWLO12005 WASHER, LOCK, 3/8"
YWLO16005 WASHER, LOCK, 1/2"
YWSTGE4005 STARWASHER #10
YNHX64005 HEX NUT, #10-32
YNHX08005 HEX NUT, 1/4"-20
YNHX10005 HEX NUT, 5/16"
YNHX12005 HEX NUT, 3/8"-16
YNHX16005 HEX NUT, 1/2"




FIGURE 8
BEATER CLUTCH




=

MR MNMNMNMNDMN = & 03 s s o3 o 3 -
c:cnAmm—xocomwmmeMAo@m‘*‘@m#wN—“rgﬂ

[\)U‘;401AQ}_\_L._\.M._.;.AA_\_\_\_;AA_&_\_X.AAN_XJQ
-,

FIGURE 8

BEATER CLUTCH
PART # DESCRIPTION
SD38 SHIFTING ROD (BEATER)
S111 SPRING
SD94 SHIFTER FORK END
SD152 SHIFTER FORK END OFFSET
SD41 SHIFTER FORK
ST58 CLUTCH YOKE
SD45 CLUTCH (SLIDING)
SDAS26 BEATER CLUTCH SPROCKET
8D43 BUSHING (1-5/8" OD X 1-3/8" ID X 1-5/8")
SD42 CLUTCH PIVOT
SD40 SHIFTER BRACKET
HSB31 45° GREASE FITTING 1/4"-28 TAPER 13/16"
YPCT04005 COTTER PIN, 1/8" X 1"
YPCV10005 CLEVIS PIN, 5/16" X 1-3/4"
YBHH12035 BOLT, 3/8" X 1-1/4" GR. 5
YBHH16160 BOLT, 1/2" X 5-1/2" GR. 5
YBHH16165 BOLT, 1/2" X 6" GR. §
YBHH 16180 BOLT, 1/2" X 7" GR. 5
YWFL10005 WASHER, FLAT, 5/16" USS
YWFL12005 WASHER, FLAT, 3/8" USS
YWFL16005 WASHER, FLAT, 1/2" USS
YWLO12005 WASHER, LOCK, 3/8"
YWLO16005 WASHER, LOCK, 1/2"
YNHX12005 HEX NUT, 3/8"-16
YNHX 16005 HEX NUT, 1/2"
YNNY16005 HEX NUT, NYLON LOCKNUT, 1/2"



FIGURE 9
APRON DRIVE




5
m
=

(003‘\]0")0‘!-&03[\3—\1

A...-\A—\AA—\.-_\A_\.NM_\MAU[LA—\.AAA—\A—A-\.A.—\AAAA—'

PART #
SD1561
5364
5403
85360
S91
5290
5291
5293
4C9
K92
K90
SD39
F82
F81
SD108
5D56
SD153
SD46
SD47
5108
SD58
SDg3
5092
SD154
SD55
SD52
SD51
SD50
SD155
SD156
SD157
SD159

FIGURE 9

APRON DRIVE

DESCRIPTION

FRONT PANEL BRACE
SHIFTER HANDLE

HANDLE LEVER GRIP (13104-019)

SPEED SELECTOR PANEL
FRONT SHIFTER BRACKET
SHIFTER HANDLE PIPE END
SPRING PIN COLLAR
SPRING COLLAR

LOCK COLLAR

SNAP RING

BEARING

SHIFTING PIPE (APRON)
CLEVISPIN

CLEVIS

5/8" CLEVIS MOUNT
PULLEY KEY (BRASS)
SNAP RING 2" (N5100-200)
ROUND HUB

VARIABLE SPEED PULLEY A
VARIABLE SPEED BELT
VARIABLE SPEED PULLEY
O-RING 2"ID

SHIFTER HOLDER
SHIFTER YOKE RIGHT
SHIFTER YOKE LEFT
SHIFTING BRACKET
BEARING SPACER
BEARING (600-2RS)

CLEVIS 1/4-28

READY ROD

SPRING PIVOT

SPRING {BLUE D1110)



FIGURE 9
APRON DRIVE




ITEM

QTY

33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
80
61
62
63
64
65

._\mmr\)@—\.Mm._\O)AmI\J.’};AAA-—\.@—A.@AM—\—\.—\.A—\-—\A—\—\A

FIGURE 9

VARIABLE APRON DRIVE

PART #

S104
SD160
SD53

5102

SD60
SDg5
SD54
SD110
5292
SD140
S135
YPHR02005
YBHH08100
YBHH10105
YBHH12010
YBHH12035
YBHH12025
YBHH12075
YWFLO8005
YWFL12005
YWFL20005
YWLCO8005
YWLO10005
YWLO12005
YWLO20005
YNHX08005
YNHX08006
YNHX10005
YNHX12005
YNJM12005
YNJM20010
YNNY12005
YNTL12005

DESCRIPTION

SHIFTING LINKAGE
SHIFTING LINKAGE

#40 CHAIN X 14 PITCH
#40 CONNECTOR LINK
Spring (JN147394)
SPRING COVER

ROUND HUB WORM INPUT
SPRING STOP

SPRING

COMPLETE GEARBOX
1/4" X 1-1/4" KEY

HAIR PIN, #21-05 (1-7/8" LONG, 3/8-7/16" SHAFT)

BOLT, 1/4" X 3/4"GR. 5
BOLT, 5/16" X 3/4" GR. 5
BOLT, 3/8"X 1" GR. 5
BOLT, 3/8" X 1-1/4" GR. §
BOLT, 3/8" X 1-1/2" GR. 5
BOLT, 3/8" X 2" GR. 5
WASHKER, FLAT, 1/4"USS
WASHER, FLAT, 3/8" USS
WASHER, FLAT, 5/8" USS
WASHER, LOCK, 1/4"
WASHER, LOCK, 5/16"
WASHER, LOCK, 3/8"
WASHER, LOCK, 5/8"
HEX NUT, 1/4"-20

HEX NUT, 1/4"-28

HEX NUT, 5/16"

HEX NUT, 3/8"-16

HEX NUT, JAM, 3/8"-16
HEX NUT, JAM, 5/8"-18
HEX NUT, NYLON LOCKNUT, 3/8"
HEX NUT, TOP LOCK, 3/8"-16



FIGURE 10
SHIELDS




-
I
=

C.OOB‘*&O)CJ‘I-ISCAJN—\‘

0 0y Gy =
wRww

PART #
SD106
SD161

5522

sSD162
SD192
SD191
sD165
SD166
SD111
SD167
SD168
X195

X194

X192

X193
SD169
SD189
SD190
YBHH08015
YBHH08100
YBHHO08010
YBHH12010
YWFL08005
YWFL12005
YWLO08005
YWLO12005
YNHX08005
YNHX120056

FIGURE 10

SHIELDS

DESCRIPTION

MAIN SIDE SHIELD LOWER
HINGE BAR

MANUAL HOLDER

FRONT CORNER ROUND SHIELD
FRONT SHIELD BOTTOM
FRONT SHIELD FACE
CONTINUOUS HINGE
FRONT SHIELD

GEARBOX SHIELD

SIDE SHIELD TOP

SHIELD TOP

PIN

LATCH MOUNTING BRACKET
RUBBER LATCH

LATCH CATCH BRACKET
LIFTOFF HINGE

STRUT TOP MOUNT

GAS STRUT

BOLT, 1/4" X 1/2"GR. 5
BOLT, 1/4" X 3/4" GR. 5
BOLT, 1/4"X 1"GR. 5

BOLT, 3/8"X 1"GR. §
WASHER, FLAT, 1/4" USS
WASHER, FLAT, 3/8" USS
WASHER, LOCK, 1/4"
WASHER, LOCK, 3/8"

HEX NUT, 1/4"-20

HEX NUT, 3/8"-16



FIGURE 11
BEATER GEARBOX

A



=

cooo-dcnm.h-wmAJm
=

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
*

._\.A.A—\'-..IA...._\.A—‘LI\)M—L_\NNM—'LNA—\.—\A—.\.AA—\_\’Q
.<

FIGURE 11

BEATER GEARBOX
PART # DESCRIPTION
SD6Y GEARBOX HOUSING
GM259 BEARING (6205C3)
GM258 COVER
GM264 5/16" X 1" KEY
SD256 INPUT SHAFT
GM257 SIDE COVER
GM267 BEVEL GEAR (SPLINED)
GM260 BEARING L.OCK NUT (N-06)
GM261 BEARING LOCK WASHER (W-06)
GM262 INPUT SHIM
GM263 BEVEL GEAR (KEYED)
3G18 RACE (15245)
SD71 BEARING (15123)
sD72 RETAINING RING (N5000-244)
SD257 SEAL (471831)
SDSH30 OUTPUT SHAFT
SD85 RETAINING RING (5100-137)
G55 RETAINING RING
SD75 BEARING (207P)
SD103 GEARBOX BEARING SPACER
SD104 GEARBOX GEAR SPACER
SD171 SNAP RING
YBHH10105 BOLT, 5/16" X 3/4" GR. 5
SD132 PLUG 1/2"-14 NPT
3620 PLASTIC VENT PLUT
8595 SEAL
SD76 COMPLETE GEARBOX

NOTE: * MEANS NOT SHOWN



FIGURE 12
WORM GEARBOX




e

cooo-qoacn.hwm_xim
=

10
1"
12
13
14
16
16
17
18
19
20
21
22
23
24
25
26
27
28
29

A.—\AMNAE—&A—\.—\AAM-A—\—\._AAAN—\—\..—\AAA-—\—\.-A—'

FIGURE 12

WORM GEARBOX

PART #
SD116
SD117
SD118
SD119
SD120
SD1i21
sSD122
SD123
SD124
SD125
SD126
SD127
SD128
SD129
SD130
SD131
SD132
SD135
SD136
SD137
SD138
SD138
SD258
YBHH12010
YBPU08003
YWLOO08005
YNHX08005
SD133
SD134
SD140

NOTE: * MEANS NOT SHOWN

DESCRIPTION
HOUSING

OUTPUT COVER

ENDCAP, SOLID

ENDCAP, THRU

INPUT WORM SHAFT
GEAR WHEEL

CAP

RACE

BEARING

RACE

BEARING

SEAL, OUTPUT

GASKET, COVER

GASKET, INPUT

INPUT SHIM

OUTPUT SHIM

PLUG 1/2"-14 NPT
RETAINING RING (5108-200)
RETAINING RING (5008-250)
KEY 1/2" SQUARE X 3-1/2"
SEAL, INPUT

CAP (5406-C-8)

FILLER HOSE 10-1/2" (1/2" MP TO 1/2" MP)
BOLT, 3/8" X 1" GR. 5

PIPE U BOLT, 1/4"-20 X 1/2" ZINC
WASHER, LOCK, 1/4"

HEX NUT, 1/4"-20

BUSHING 1/2"-14 TO 1/8"-27
VENT

COMPLETE GEARBOX




FIGURE 13
BOX COMPONENTS




FIGURE 13

BOX COMPONENTS

ITEM PART # DESCRIPTION

1 5142 14' ROOF SILL. FRONT SECTION

* 5143 16' ROOF SILL FRONT SECTION

* 5470 17' ROOF SILL FRONT SECTION

* 5144 18' ROOF SILL FRONT SECTION

¥ 8471 19' ROOF SILL FRONT SECTION

* $423 20' ROOF SILL FRONT SECTION

* 5472 21' ROOF SILL FRONT SECTION

* 5502 22' ROOF SILL FRONT SECTICON

2 5146 14' ROOF SILL BACK SECTION

* 5145 16' ROOF SILL BACK SECTION

* 5473 17' ROOF SILL BACK SECTION

* 5147 18' ROOF SILL BACK SECTION

* 5474 19' ROOF SILL BACK SECTION

* S424 20' ROOF SILL BACK SECTION

* 5475 21'ROOF SILL BACK SECTION

" 5503 22' ROOF SILL BACK SECTION

3 5148 14' SIDE STEEL

* 5149 16' SIDE STEEL

* 5476 17' SIDE STEEL

* 5150 18' SIDE STEEL

¥ 8477 19' SIDE STEEL

¥ 5425 20" SIDE STEEL

* 5478 21' SIDE STEEL

* 5504 22' SIDE STEEL

4 5151 14' ROOF STEEL

* 5152 16' ROOF STEEL

* 5479 17" ROOF STEEL

* 5153 18" ROOF STEEL

* 5480 19' ROOF STEEL

* 5426 20' ROOF STEEL

* 5481 21' ROOF STEEL

* 5505 22' ROOF STEEL

5 5154 BRANCH GUARD (14' - 16"

* ST61 BRANCH GUARD (18'- 20’ - 22"

* 5482 BRANCH GUARD (17'-19'- 217)

6 5155 ROOF SUPPORT (14' - 16"

NOTE: * MEANS NOT SHOWN



FIGURE 13 (CONT.)

BOX COMPONENTS




FIGURE 13 (CONT.)

BOX COMPONENTS
ITEM PART # DESCRIPTION
* ST60 ROOF SUPPORT (18' - 20' - 22"
* 5483 ROOF SUPPORT (17'- 19" - 21"
7 ST48 FRONT STAKE (LEFT OR RIGHT)
8 ST49 SIDE STAKE (LEFT OR RIGHT)
9 ST50 BACK STAKE LEFT
10 ST51 BACK STAKE RIGHT
11 5165 14' APRON CHAIN SIDE SPACER
* 5166 16' APRON CHAIN SIDE SPACER
¥ 5487 17' APRON CHAIN SIDE SPACER
* 5167 18' APRON CHAIN SIDE SPACER
* 5488 19'APRON CHAIN SIDE SPACER
* 5428 20' APRON CHAIN SIDE SPACER
* 5489 21'APRON CHAIN SIDE SPACER
* 8507 22' APRON CHAIN SIDE SPACER
12 S168 14' FLOOR ASSEMBLY
* 5169 16' FLOOR ASSEMBLY
* 5490 17' FLOOR ASSEMBLY
* S170 18' FLOOR ASSEMBLY
* 5491 19' FLOOR ASSEMBLY
* 5429 20' FLOOR ASSEMBLY
* 5492 21' FLOOR ASSEMBLY
* 5508 22' FLOOR ASSEMBLY
13 5162 14' APRON CHAIN CENTER SPACER
* 5163 16" APRON CHAIN CENTER SPACER
* 5484 17' APRON CHAIN CENTER SPACER
* S164 18' APRON CHAIN CENTER SPACER
* 5485 19' APRON CHAIN CENTER SPACER
* 5427 20' APRON CHAIN CENTER SPACER
* 5486 21' APRON CHAIN CENTER SPACER
* 5506 22' APRON CHAIN CENTER SPACER
14 5408 14' APRON CHAIN RETURN SLIDE
* 5271 16'APRON CHAIN RETURN SLIDE
* 5493 17' APRON CHAIN RETURN SLIDE
* 5272 18' APRON CHAIN RETURN SLIDE
* 5494 19'APRON CHAIN RETURN SLIDE
* 5430 20'APRON CHAIN RETURN SLIDE
* 5495 21 APRON CHAIN RETURN SLIDE
* 5509 22' APRON CHAIN RETURN SLIDE

NOTE: * MEANS NOT SHOWN



FIGURE 13 (CONT.)

BOX COMPONENTS




ITEM PART#
15 S174
* 8175
* 5496
* 5176
* 5497
* 5431
* 5498
* 5510
16 ST56
17 ST55
18 ST57
19 5453
* 5454
* 5499
20 5188
21 5190
22 5189
23 35307
24 S191
25 5185
26 5184
27 5186
28 5192
29 S197
30 S§189
3 5198
32 5193
33 5194
34 5235
* 5236
* S500
35 5195
36 5196
37 5154
* ST61
* 5501

FIGURE 13 (CONT.)
BOX COMPONENTS

DESCRIPTION

14' FLOOR SUPPORT 2 X 4

168' FLOOR SUPPORT 2 X 4

17' FLOOR SUPPORT 2 X 4

18' FLOOR SUPPORT 2 X 4

19' FLOOR SUPPORT 2 X 4

20' FLOOR SUPPORT 2 X 4

21' FLOOR SUPPORT 2 X 4

22' FLOOR SUPPORT 2 X 4

CABLE BRACKET

STAKE SPACER

PLASTIC GROMMET FOR CABLE
BACK DOOR TOP PANEL (14' - 16')
BACK DOOR TOP PANEL (18' - 20' - 22Y)
BACK DOOR TOP PANEL (17' - 19' - 21%
BACK DOOR UPPER STEEL

BACK DOOR LEFT SIDE

BACK DOOR RIGHT SIDE

BACK DOOR CENTER STEEL

SLANT PANEL BRACE

SLANT PANELANGLE LEFT

REAR SLANT PANEL

SLANT PANELANGLE RIGHT

HANDLE NUT

TAILGATE STEEL

HINGE TOP RIGHT

HINGE BOTTOM LEFT

HINGE TOP LEFT

HINGE BOTTOM LEFT

REAR ROOF SUPPORT (14' - 16')
REAR ROOF SUPPORT (18' - 20' - 22))
REAR ROOF SUPPORT (17' - 19' - 219
TAILGATE SIDE LEFT

TAILGATE SIDE RIGHT

REAR BRANCH GUARD (14' - 16")
REAR BRANCH GUARD (18' - 20' - 22')
REAR BRANCH GUARD (17" - 19' - 217

NOTE: * MEANS NOT SHOWN



FIGURE 14
BOX COMPONENTS FRONT & REAR




FIGURE 14
BOX COMPONENTS FRONT & REAR

=

EM PART # DESCRIPTION

1 5146 16' ROOF SILL FRONT SECTION
¥ 5470 17' ROOF SILL FRONT SECTION
* S147 18' ROOF SILL FRONT SECTION
* 5471 19' ROOF SILL FRONT SECTION
* 5297 20' ROOF SILL FRONT SECTION
* 5472 21' ROOF SILL FRONT SECTION
* 85602 22' ROOF SILL FRONT SECTION
2 5143 16" ROOF SILL BACK SECTION

* 5473 17" ROOF SILL BACK SECTION

* S144 18' ROOF SILL BACK SECTION

* 5474 19' ROOF SILL'-BACK SECTION

* 5298 20' ROOF SILL BACK SECTION

* 5475 21'ROOF SILL BACK SECTION

* 5503 22' ROOF SILL BACK SECTION
3 5149 16' SIDE STEEL

* 85476 17" SIDE STEEL

* 5150 18' SIDE STEEL

* 5477 19' SIDE STEEL

* 52099 20' SIDE STEEL

* 5478 21" SIDE STEEL

* 5504 22' SIDE STEEL

4 85152 16' ROOF STEEL

* 5479 17 ROOF STEEL

* 5153 18' ROOF STEEL

* 5480 19" ROOF STEEL

* 8300 20' ROOF STEEL

* 5481 21" ROOF STEEL

* S§505 22' ROOF STEEL

5 ST61 FRONT BRANCH GUARD (186' - 18' - 20"
* 5482 FRONT BRANCH GUARD (17'- 19'- 21"
6 ST60 ROOF SUPPORT (16'- 18' - 20"
* 5483 ROOF SUPPORT (17'- 19" - 219

NOTE: * MEANS NOT SHOWN



FIGURE 14
BOX COMPONENTS FRONT & REAR




BOX COMPONENTS FRONT & REAR

FIGURE 14

ITEM PART #
7 ST48
3 ST49
9 PB140
10 PB68
11 5514
* 5164
* 5515
* 5427
¥ 5301
* 5506
* 5511
12 5518
* 5170
* 5519
* 5429
¥ 5303
¥ 5608
* 5513
13 5163
* 5484
* 5164
* 5485
* 5427
* 5486
* 5506
14 ST57
16 ST55
16 ST56
17 5520
* 5501
18 5236
* 5500

DESCRIPTION

FRONT STAKE (LEFT OF RIGHT)
SIDE STAKE (LEFT OR RIGHT)

BACK STAKE LEFT

BACK STAKE RIGHT

16' APRON CHAIN SIDE SPACER
17'APRON CHAIN SIDE SPACER

18' APRON CHAIN SIDE SPACER

19' APRON CHAIN SIDE SPACER
20'APRON CHAIN SIDE SPACER
21'APRON CHAIN SIDE SPACER

22' APRON CHAIN SIDE SPACER

16' FLOOR ASSEMBLY

17' FLOOR ASSEMBLY

18' FLOOR ASSEMBLY

19' FLOOR ASSEMBLY

20' FLOOR ASSEMBLY

21' FLLOOR ASSEMBLY

22' FLOOR ASSEMBLY

16’ APRON CHAIN CENTER SPACER
17' APRON CHAIN CENTER SPACER
18' APRON CHAIN CENTER SPACER
19'APRON CHAIN CENTER SPACER
20'APRON CHAIN CENTER SPACER
21'APRON CHAIN CENTER SPACER
22' APRON CHAIN CENTER SPACER
PLASTIC GROMMET FOR CABLE
STAKE SPACER

CABLE BRACKET

REAR BRANCH GUARD (16'-18' - 20"
REAR BRANCH GUARD (17'-19'- 21"
REAR ROOF SUPPORT (16’ - 18' - 20"
REAR ROOF SUPPORT (17' - 19' - 219

NOTE: * MEANS NOT SHOWN



FIGURE 15
REAR UNLOAD ASSEMBLY

AWl
.,..,/ A
2\ &
X
)
- &, E
N
Y R .
N TS VWY 0 i A
T e
N
%

& iy T =
3
b
%
)
o
)
R
o oy o
= TR T T T
B S o —




FIGURE 15

NOTE: * MEANS NOT SHOWN

REAR UNLOAD ASSEMBLY
ITEM QTyY PART # DESCRIPTION
1 1 PB72 BACK DOOR TOP PANEL
2 2 PB129 HINGE PIN
3 2 PB130 COLLAR
4 2 3G22 EXPANSION PIN
5 1 PB73 BACK DOOR FRAMEWORK
6 2 PB65 HINGE
7 1 PB66 GUARD
8 1 PB23 BACK DOOR TOP STEEL
9 1 PB24 BACK DOOR BOTTOM STEEL
10 2 PB102 HYDRAULIC PIPE 20'
11 7 23N67 HOSE HOLDER
12 1 5288 SEAL STRAP
13 1 PB54 RUBBER SEAL
14 1 PB58 LATCH BRACKET LEFT
15 1 PB57 LATCH BRACKET RIGHT
16 2 PB61 LATCHPIVOT
17 1 PB103 POLY SHIELD STRAP
18 1 PB104 POLY SHIELD
19 2 IFB56 DRIVE SHAFT PANEL
20 1 IFB58 REAR DOOR LOCK LLATSCH LEFT
21 1 IFB57 REAR DOOR LOCK LATCH RIGHT
22 2 IFB110 DOOR LATCH SPRING
23 2 IFB109 DOOR LATCH PIN
24 4 S60 IDLER SHAFT SPROCKET (8 PCS.)
25 2 PB89 TIGHTENER SHAFT
26 1 PBE196 LOCK TAB
27 1 PB253 DRIWE SHAFT
28 2 PB87 KEY 3/8" X 2" SQUARE
29 2 PB133 KEY 3/8" X 4-3/8" SQUARE
30 1 PB90 INSIDE IDLER SHAFT
3 1 PB257 DRIVE SHAFT MOUNT RIGHT
32 1 PB256 DRIVE SHAFT MOUNT LEFT
33 3 S50 BUSHING 1-3/4"0D X 1-1/2"{D X 2-1/2"
34 1 F33 CABLE GUIDE
35 2 PB83 LATCH SPROCKET
36 4 5D213 DRIVE SHAFT SPROCKET
37 1 PB258 CENTER BEARING BRACKET
38 1 5233 667XH PINTLE SLAT WITHATTACHMENT LINKS
* 1 11850 867XHPINTLEATTACHMENT LINKRHOR LH
* 1 5326 667XH COMPLETE PINTILE APRON 20’
39 1 11551 667XHPILNTLE CONNECTOR LINK
40 1 23N227 SNAP RING
41 1 PB126 CLUTCH SPROCKET WASHER
42 1 PB135 BUSHING
43 1 PB193 52 TOOTH SPROCKET
44 1 PB252 REAR CLUTCH DOG
45 1 PB251 DRIVE SHAFT BRACE
46 1 PB134 BUSHING 2-1/2" OD X 2-1/4"ID X 1" Long



FIGURE 15
REAR UNLOAD ASSEMBLY




FIGURE 15

REAR UNLOAD ASSEMBLY
ITEM QTY PART # DESCRIPTION
47 2 PB108 BUSHING 1-1/2" OD X 1-1/4" ID X 1-3/4"
48 1 PB190 LYNCHPIN
49 1 PB191 CLUTCH PIN
50 1 PB114 #80 CHAIN 73 PITCHES
51 1 F157 #80 CONNECTOR LINK
52 1 PB95 11 TOOTH TO 84 TOOTH SPROCKET
53 1 sD292 #50 CHAIN 96 PITCHES
54 1 X61 #50 CONNECTOR LINK
55 1 PB235 SPROCKET 2000 SERIES
56 1 PB260 HYDRAULIC MCTOR MOUNT WASHER
57 1 PB259 HYDRAULIC MOTOR MOUNT SPACER
58 1 165V150 HYDRUALIC MOTOR
59 2 GM27 STRAIGHT THREAD CONNECTOR (8-10F50X)
60 2 5102 HANDLE NUT
61 1 PB138 REAR SHAFT SHIELD
62 1 PB100 HINGE PIN :
63 1 H56N174 3/8" X 2" SQUARE KEY W/ROUND ENDS (HARDENED)
64 1 17G69 CHAIN TIGHTENER BRACKET
65 1 23N238 CHAIN TIGHTENER ROLLER
66 1 10R32 SNAPRING
67 2 50N135 1/2"-90° ELBOW (FEMALE)
68 2 SD2308 HYDRAULIC HOSE 1/2" X 60" (139HY-8-8, 1/2MPX)
69 8 5304 TIGHTENER WASHER
70 1 YPCTO5015 COTTER PIN, 5/32" X 1-1/4"
71 5 YBHHO08010 BOLT, 1/4"X1"GR. 5
72 11 YBHH08035 BOLT, 1/4" X 1-1/4" GR. 5
73 1 YBHH12010 BOLT, 3/8" X 1"GR. 5
74 2 YBHH12035 BOLT, 3/8" X 1-1/4" GR. 5
75 2 YBHH16045 BOLT, 1/2" X 1-1/4" GR. 5
76 2 YBHH16030 BOLT, 1/2" X 1-1/2" GR. 5
77 2 YBHH16095 BOLT, 1/2" X 2-1/4" GR. 5
78 6 YBHH16115 BOLT, 1/2" X 3-1/2" GR. 5
79 4 YBHH16190 BOLT, 1/2" X 9-1/2" GR.
80 8 YBCR12015 CARR. BOLT, 3/8" X 1-1/2" GR. 5
81 1 YBPUOB005 PIPE U BOLT, 1/4"-20 X 3/4" PIPE, 1-1/4" 1D, 2-1/4" IL, 1-1/4"
THREAD
82 S YWFL0O8005 WASHER, FLAT, 1/4" USS
83 2 YWFL12005 WASHER, FLAT, 3/8" USS
84 2 YWFL16005 WASHER, FLAT, 1/2" USS
85 18 YWLO08005 WASHER, LOCK, 1/4"
86 10 YWLO12005 WASHER, LOCK, 3/8"
87 20 YNHX08005 HEX NUT, 1/4"-20
88 26 YNHX12005 HEX NUT, 3/8"-16

89 10 YNRL16005 HEX NUT, REVERSIBLE-SIDE LOCK, 1/2"-13



FIGURE 16
4TH BEATER OPTION




FIGURE 16
4TH BEATER OPTION

ITEM QTY PARTG# DESCRIPTION
1 1 5263 BEATER
2 1 SD83 GREASE BLOCK (3 PORT)
3 1 5264 LEFT HAND BEATER PANEL
4 1 5261 RIGHT HAND BEATER PANEL
5 1 5265 RIGHT HAND BEATER SHAFT
6 1 5451 LEFT HAND BEATER SHAFT
7 2 F14 BEARING FLANGE
8 2 F115 BEARING (GREASEABLE TYPE)
9 2 F114 BEARING FLANGE W/ZERK
10 2 F16 LOCK COLLAR
11 2 F73 SNAP RING
12 4 547 GREASE LINEFITTING
13 2 SD142 GREASE LINE
14 1 G23B KEY (5/16" X 1-3/8")
15 1 SD143 4TH BEATER SHIELD
16 1 526 BEATER SPROCKET (20 T
17 1 SD144 CHAIN TIGHTENER
18 1 X61 #50 CONNECTOR LINK
19 1 SD145 4TH BEATER CHAIN (#50 X 72 PITCHES)
20 1 5266 3RD BEATER SPROCKET (#50 X 20 TOOTH TO 16 TOOTH)
21 1 SD146 GREASE BLOCK (4 PORT)
22 1 S262 SPACER
23 2 YBHH08100 BOLT, 1/4" X 3/4" GR. 5
24 6 YBHH12010 BOLT, 3/8"X 1"GR. 5
25 1 YBHH12120 BOLT, 3/8"X 3"GR. 5
26 4 YBHH12145 BOLT, 3/8" X 3-1/2"GR. 5
27 2 YWFL08005 WASHER, FLAT, 1/4" USS
28 4 YWFL12005 WASHER, FLAT, 3/8" USS
29 2 YWLO08005 WASHER, LOCK, 1/4"
30 7 YWLO12005 WASHER, LOCK, 3/8"
31 2 YNHX08005 HEX NUT, 1/4"-20
32 7 YNHX12005 HEX NUT, 3/8"-16
33 4 YNRL12005 HEX NUT, REVERSIBLE-SIDE LOCK, 3/8"-16



WIRING CODE
White - Ground
Yellow - Left Flashing & Tum Signal
Green - Right Flashing & Turn Signal
Brown - Tall Lamp
Red - Tdil Lamp Flash Left & Right)

FIGURE 17
LIGHT HARNESS




ITEM

QTY

#F O~ * *xAWN -

®»

10
1
12
13

S AN =S A S - A NN

-

—

Oy L1 Wwwm

FIGURE 17
LIGHT HARNESS

PART #
5308
S309
5310
PB232
5443
S442
S439
5317
S441
PB111
PB239

PB240
PB241

YBHH08015
YBHH08010
YWLO08005
YNHX08005
YSHW10010

NOTE: * MEANS NOT SHOWN

DESCRIPTION

RUBBER LIGHT MOUNT
AMBERLIGHT

REDLIGHT

LIGHT HARNESS (6 WIRE)

16' LONGITUDINAL CORD (4 WIRE)
18' LONGITUDINAL CORD (4 WIRE)
20' LONGITUDINAL CORD (4 WIRE)
TRACTOR CORD (OPTIONAL)
LIGHT MODULE

TAILLIGHT BRACKETS (2-WAY ONLY)
16' COMPLETE LIGHT ASSEMBLY
LESS OPTIONAL TRACTOR CORD
18' COMPLETE LIGHT ASSEMBLY
LESS OPTIONAL TRACTOR CORD
20' COMPLETE LIGHT ASSEMBLY
LESS OPTIONAL TRACTOR CORD
BOLT, 174" X 1/12" GR. 5

BOLT, 1/4" X 1"GR. 5

WASHER, LOCK, 1/4"

HEX NUT, 1/4"-20

5/16"-18 X 1-1/4" HEX WASHER SLOT TYPE F

ZINC THREAD CUTTING SCREW



FIGURE 18

ELECTRIC CONTROL

POSITIVE = BLACK WIRE
NEGITIVE = WHITE WIRE




FIGURE 18

ELECTRIC CONTROL
ITEM QTY PART # DESCRIPTION
1 1 165V235 SWITCH BOOT
2 1 21897A DECAL
3 1 165V318 CONTROL BOX COVER
4 1 165V319 SPEED SWITCH
5 1 165V231 FUSE HOLDER
6 1 166V317 CONTROL BOX GASKET
7 1 168V316 CONTROL BOX
8 1 165V271 CONTROL BOX POWER SUPPLY
9 1 165V269 TRACTOR END
10 1 168V232 FUSE, 5AMP. (AGC-5)
11 1 168V270 TRACTOR POWER SUPPLY
12 1 56N134 SPREADER CONTOL CORD
13 2 YSPP62005 PAN HEAD PHILLIPS SHEET METAL SCREW, #8 X 1/2
* 1 165V321 CONTROL BOX COMPLETE

NOTE: * MEANS NOT SHOWN



FIGURE 19
EXTENSION HYDRAULICS




=
ITE
=

FIGURE 19
EXTENSION HYDRAULICS

(OOO‘*JC)U‘I-IEACQN—\‘

A.._\.M.A.AA._\_\..AAJ}.MM.AJQ
<

PART # DESCRIPTION

168V171 2"x 10" CYLINDER

CHM164 MALE CONNECTOR (6-6 CTX)
SDHMS03 HYDRAULIC HOSE 3/8" X 192" (106HY-6-6, 101HY-8-6)
HE14 HOSE CLAMP

23N142 CLEVIS CAP

23N143 ROD CAP

23N144 PISTON

168V168 PISTONNUT

165V169 TUBE

168V170 TIE ROD

23N148 PISTON NUT

23N149 PLUG

23N150 ROD CLEVIS

23N151 SEALKIT



FIGURE 20
GATE DELAY

RS

o




ITEM T
1 1
2 1
3 2
4 4
5 3
6 3
7 3
8 1
9 2
10 1
11 1
12 2
13 1
14 1
15 2
16 1
17 1
18 2
19 3

2

PART #
GD54
GD55

T143

T144
YBHH16030
YWLO16005
YNHX16005
BFRGSA
GD60
DWM154
GD56
DWM110
168V351
GD&7

JB76
23N234
23N116
338V71
LWo8

JB82

FIGURE 20
GATE DELAY

DESCRIPTION

HYDRAULIC SLIDE CHANNEL

HYDRAULIC PUSH TUBE

CYLINDER PIN

HAIRPIN

BOLT, 1/2" X 1-1/2" GR. 5

WASHER, LOCK, 1/2"

HEX NUT, 1/2"

2" X 8" CYLINDER

HOSE 3/8" X 162" 3/8" MP & 3/8" MP

HOSE 1/4" X 24" 3/8" MP & 3/8" MP
PRESSURE REDUCING VALVE (PPDBLDN-E2[}
3/8" 90° SWIVELADAPTER

3/8" CLOSE NIPPLE

9/16" MALE O-RING TO 3/8" PIPE ADAPTER (6405-6-6)
9/16" MALE O-RING TO 3/8" PIPE 90° SWIVEL
3/8" STREET ELBOW

3/8" STREET TEE

3/4" SERVICE TEE

172" TO 3/4" BUSHING

1/2" TO 3/8" BUSHING




FIGURE 21
TIEDOWN

ITEM QTY PART # DESCRIPTION
1 16 FBC6G MOUNT BOLT (24")
2 16 FBC5 CHASSIS MOUNT PLATE
3 32 YNNY24006 HEX NUT, NYLON LOCKNUT, 3/4" (FINE)
4 2 5509 CHASSIS SPACER 1" x 4" x 22'

NOTE: * (AS SHOWN ON 22" BOX)




